
Uniform Costing Model User Guide 
VERSION 3.0 

Prepared for  

Texas Water Development Board 

March 2024 

Prepared by

TWDB Contract 2300012714 



The Uniform Costing Model (UCM) for Regional Water Planning is not intended to be used in lieu 
of professional engineering design or cost estimation procedures for water supply facilities. 
Results of all applications of the UCM, including those for technical evaluation of water 
management strategies in the regional water planning process, should be carefully reviewed by 
professional engineers and other knowledgeable professionals prior to use and publication. This 
tool was developed for the purpose of preparing regional water planning level cost estimates 
[...]
intake structure (such as a high service pump station (HSPS)), the user can set the intake cost to 
zero by entering “0” in the “External Cost Estimate” column on the appropriate row, thereby 
overriding the cost estimate.

Additionally, the user enters the average flow rate associated with each booster station to establish 
the cost estimate for the storage tanks associated with the booster stations. The tank size is 
calculated using the percentage of the daily average flow entered by the user in cell E44 of the 
Project Info & Assumption tab. The UCM assumes a default value of 10 percent of daily flow for 
sizing the storage tanks if the user does not enter an alternative value.

8.1.2 Pipelines 
Pipeline construction costs are influenced by pipe materials, bedding requirements, geologic 
conditions, urbanization, terrain, and special crossings. Additionally, the pressure class of the pipe 
can affect the cost. For a planning level cost estimate, pipeline costs will be determined from unit 
costs based on the pipe diameter, ground type, and level of urban development. The unit costs 
include installation cost of the pipeline and appurtenances, such as markers, valves, thrust restraint 
systems, corrosion monitoring and control equipment, air and vacuum valves, blow-off valves, 
erosion control, revegetation of rights-of-way, fencing and gates. 

Based on selections in one or more of the hydraulics spreadsheets, the UCM calculates the cost 
associated with each pipeline segment based on the pipe diameter, soil type, urbanization condition, 
pipeline length, and pressure class. Base pipeline costs are adjusted based on the pressure class 
chosen. The factors for cost adjustment based on pressure class are based on data received from a 
pipe distributor in March 20136.

Additionally, the user can input crossing information to account for costs associated with various 
types of pipeline crossings along the route. This information includes pipe diameter, number of 
crossings, and crossing lengths. Note that crossing lengths for various types of roadways and 
railroads are input by the user in the Project Info & Assumptions tab while lengths for creeks, utilities, 
and direction drilling are entered in the Costing Form module.

6 Email from Ronny Huffstickler – American Ductile Iron Pipe Company, March 8, 2013.



Uniform Costing Model User Guide

24 March 2024

8.1.3 Water Treatment Plants 
Construction costs for water treatment facilities are based on plant capacity for six different levels of 
water treatment. It is not the intent of the cost estimating methodology to establish an exact 
treatment process but rather to estimate the cost of a general process appropriate for bringing the 
source water quality to the required standard of the receiving system. The process options 
presented include disinfection, advanced groundwater treatment, simple filtration, conventional 
treatment, advanced brackish water treatment, and advanced seawater desalination. Table 4 gives a 
description of the processes involved in each treatment option. The water treatment plant unit costs 
include costs for all processes required, site work, buildings, storage tanks, sludge handling and 
disposal, clearwell, pumps and equipment. The costs assume pumping through and out of the plant 
as follows: 

· Levels 0 and 1 treatment includes finished water pumping only at 300 feet of head.

· Levels 2 through 5 treatment plants include raw water pumping into the plant for a total 
pumping head of 100 feet and finished water pumping for 300 feet of total head. 

Note: the user should include the costs of an HSPS (using the Simplified or Advanced 
Hydraulic modules) if the water treatment plant (WTP) is not delivering directly to a 
distribution system. The user may also need to adjust the cost of the treatment facility 
generated by the UCM to avoid double counting high service pump station costs if separate 
costs are developed by the user.

Cost tables are based on rated capacity when selecting a WTP size for the project. If a project needs 
additional peaking at the plant, the user will need to modify the WTP size on the Costing Form 
accordingly. Annual O&M costs are based on the plant size.

Table 4. Water treatment level descriptions

Level 0: Disinfection Only - This treatment process will be used for groundwater with no contaminants 
that exceed the regulatory limits. Assumes groundwater does not require treatment for taste 
and odor reduction and groundwater is stable and requires no treatment for corrosion 
stabilization. With this treatment, the ground water is suitable for public water system 
distribution, aquifer injection, and delivery to the recharge zone.

Level 1: Ground Water Treatment - This treatment process will be used for groundwater to lower the 
iron and manganese content and to disinfect. The process includes application of an oxidant 
and addition of phosphate to sequester iron and manganese. Chlorine disinfection is used as 
the final treatment. With this treatment, the ground water is suitable for public water system 
distribution, aquifer injection, and delivery to the recharge zone.

Level 2: Direct Filtration Treatment - This treatment process will be used for treating ground water from 
sources where iron, manganese, or other constituent concentrations exceed the regulatory limit 
and require filtration for solids removal. The process assumes turbidity and taste and odor 
levels are low. In the direct filtration process, low doses of coagulant and polymer are used and 
settling basins are not required as all suspended solids are removed by filters. The process 
includes alum and polymer addition, rapid mix, flocculation, filtration, and disinfection. Water 
treatment with this process is suitable for aquifer injection or for delivery to the recharge zone.

Level 3: Surface Water Treatment – (new or expansion) This treatment process will be used for treating 
all surface water sources to be delivered to a potable water distribution system. The process 
includes coagulant and polymer addition, rapid mix, flocculation, settling, filtration, and 
disinfection with chlorine. This treatment process also applies for difficult to treat groundwater 
containing high concentrations of iron (greater than 3 mg/l) and manganese requiring settling 
before filtration.



Uniform Costing Model User Guide

25 March 2024

Level 4: Brackish Groundwater Desalination7 - Note: This treatment cost includes pretreatment for 
solids removal prior to RO membranes. This treatment process will be used for treatment of 
groundwater with total dissolved solids (TDS) exceeding the regulatory limit of 1,000 mg/l. Base 
costs are based on reverse osmosis (RO) membrane desalination of groundwater with 3,000 
mg/l of TDS to lower the treated water TDS below the regulatory limit. However, the user enters 
the TDS associated with the brackish water source (1,000 mg/L to 35,000 mg/L), and costs are 
adjusted based on the TDS. The desalination concept includes minimal pretreatment (cartridge 
filtration, antiscalent addition, and acid addition), reverse osmosis membrane system, and 
disinfection with chlorine. Costs assume desalination concentrate will be discharged to surface 
water adjacent to treatment plant. With this treatment, the ground water is suitable for public 
water system distribution, aquifer injection, and delivery to the recharge zone. WTP size is 
based on finished water from the plant.

Level 5: Seawater Desalination - Note: This treatment cost includes pretreatment for solids removal 
prior to RO membranes. This treatment process will be used for treatment of seawater with 
total dissolved solids (TDS) exceeding the regulatory limit of 1,000 mg/l. Costs are based on 
reverse osmosis (RO) membrane desalination of a water with 32,000 mg/l of TDS to lower the 
treated water TDS below the regulatory limit. The desalination concept includes minimal 
pretreatment (cartridge filtration, antiscalent addition, and acid addition), reverse osmosis 
membrane system, and disinfection with chlorine. Costs assume desalination concentrate will 
be discharged to surface water adjacent to treatment plant. With this treatment, the seawater is 
suitable for public water system distribution, aquifer injection, and delivery to the recharge 
zone. WTP size is based on finished water from the plant.

8.1.4 Advanced Water Treatment Facilities 
More WUGs are considering direct potable reuse (DPR) using advanced water treatment facilities 
(AWTF) to purify wastewater to the level such that it can be blended with other sources and 
delivered back to the water treatment plant for additional treatment and distribution. Referencing 
data provided in the April 2015 TWDB Direct Potable Reuse Resource Document8, the UCM 
includes capital cost and operation and maintenance cost curves for advanced water treatment 
facilities based on two treatment approaches. These schemes have proven effectiveness based on 
limited direct or indirect potable reuse projects; however, any treatment scheme should be based on 
site specific data and limitations. 

DPR treatment strategies include a combination of infrastructure and treatment approaches to 
address regulated and unregulated water quality constituents and to provide redundancy for health 
and safety. Table 5 includes a list of treatment processes for DPR.

Table 5. AWTF processes and purposes (adapted from TWDB DPR Resource Document, Table 5-1)

Process Purpose
Microfiltration (MF) or Ultrafiltration (UF) Typically functions as pretreatment for membranes to prevent 

fouling and removes suspended solids
Membrane Bioreactors (MBR) Combines wastewater treatment plant (WWTP) biological 

treatment with MF or UF in one unit process. Removes biological 
oxygen demand (BOD), ammonia, turbidity, and pathogens

7 “Graves, M., and Choffel, K., 2004, Economic siting factors for seawater desalination projects using reverse-
osmosis processes, in Texas Water Development Board Report 363, Technical Papers, Case Studies and 
Desalination Technology Resources.”

8 In addition, 10% for contractor overhead and profit were included with the cost curves for consistency with other 
facility costs. 



Uniform Costing Model User Guide

26 March 2024

Process Purpose
Reverse Osmosis (RO) Pressure driven membrane process that separates and removes 

dissolved solids, bulk organics, nitrate, pesticides, CECs and 
pathogens. Requires additional disposal of concentrate.

Chlorine Disinfectant for inactivation of pathogens
Ultraviolet Irradiation (UV) Disinfection Inactivation of pathogens. Effectiveness based on water quality, 

exposure time and UV intensity
Advanced Oxidation Processes (AOP) Chemical process to oxidize organic compounds and CECs
Ozone Strong disinfectant and oxidant of organics
Ozone / Biological Activated Carbon (BAC) Strong disinfectant and oxidant of organics. BAC helps remove 

chemical by products of ozonation
Stabilization Chemical stabilization via recarbonation and dosing with alkaline 

source to address corrosivity of RO water.

The AWTF approaches below assume secondary or tertiary treated wastewater as the influent. The 
two AWTF schemes are below and listed from highest to least cost alternatives:

1. MF/UF+RO+UV/AOP + Stabilization
2. Ozone + BAC + MF/UF + UV + Chlorine

A major difference between these two treatment schemes is the use of RO, which is included in 
Scheme 1 but not in Scheme 2. In order to utilize Scheme 2, nitrogen must be removed at the 
WWTP. Scheme 1 is closely associated with the direct reuse project in Big Springs, Texas, and 
Wichita Falls, Texas.

To add AWTF costs, the user must select treatment scheme 1 or 2 and provide the treatment 
capacity. Scheme 1 assumes adequate MF / UF components to handle larger flow to provide 
adequate feed water for the RO process since the RO recovery rate is typically 75 to 80 percent. For 
example, a 1 million gallons per day (mgd) AWTF using Scheme 1 is sized for 1.2 mgd to provide 
1 mgd of product water and resulting 0.2 mgd of concentrate. Note that UCM costs for AWTF do not 
include transmission pipelines, concentrate disposal, engineered storage, or upgrades to WWTP to 
meet influent criteria for the AWTF. These additional costs should be estimated and included in the 
overall project cost. As with other facilities, if the user has more specific costs for a DPR strategy, 
estimates can be provided in the appropriate external cost cells.

8.1.5 Reservoirs, Off-Channel Reservoirs, and Terminal Storage 
Reservoir cost estimates in the UCM cost tables are not intended to develop detailed and complete 
costs, but may be considered to provide context for site specific data and calculations. Standard cost 
tables for construction costs for on channel reservoirs, off-channel reservoirs, and terminal storage 
are based on reservoir capacity. The user enters the reservoir conservation capacity, area and 
quantity and the UCM generates a cost estimate using cost curves based on bid data and 
engineering estimates. The standard cost curves are available to the user when there are no specific 
details about a reservoir, outside of a storage capacity. Alternatively, the user may use the 
Embankment Calculations module to develop a more detailed cost estimate when a specific 
reservoir site and details are available. The user will need to manually link or enter the costs 
developed in the Embankment Calculations module to the External Cost Estimation column for the 
appropriate row.



Uniform Costing Model User Guide

27 March 2024

8.1.6 Stilling Basins 
If a WMS involves discharging into a water body or perhaps into a recharge structure, it may require 
that excess energy in the water be dissipated so that scouring and erosion do not become a 
problem. Energy will be dissipated with the use of stilling basins. The user enters the discharge flow 
in cubic feet per second (cfs), and the UCM calculates a stilling basin cost based on a cost of $3,652 
per unit flow (cfs) 9. This unit cost will automatically be adjusted based on the CCI value selected. 

8.1.7 Storage Tanks 
Ground storage tanks may be used for stand-alone storage, as part of a distribution system, or as 
part of a pumping station. The costs for storage tanks are based on cost per million gallons of 
capacity. The user specifies the type of storage tank to be used (ground storage with roof, ground 
storage without roof) and the capacity of the storage tank. Elevated storage tanks are rarely used in 
water transmission systems and are typically utilized in distribution systems within a water service 
area; however, elevated storage tanks are included in the UCM.

8.1.8 Well Fields 
Working with the Well Field module, a user may estimate total lengths and diameters of the 
collection system which will need to be manually added to the Well Field Piping section on the 
Costing Form (Rows 161-174). Collection piping uses the same cost curves as the transmission 
piping and the user will need to add the ground type to generate a unit cost. The power connection 
costs assume a horsepower based on the depth, pump rate and number of wells. The Well Field 
module if completed will generate a better estimate of total horsepower for the wells which includes 
necessary power to convey through the collection system and can be manually entered into the 
External Cost Est column. Note: If there is data in the Well Field module, a warning flag will appear 
on the Costing Form to alert the user to enter this data. The flag reads:

1. Well Field selected to be included on Project Info & Assumptions, but data from Well Field 
Module not entered.

a. To resolve this flag, the user needs to add data to the Well Field module and copy that 
into the Costing Form, or

b. If costs for a Well Field are not necessary for the WMS, select “No” on the Project Info & 
Assumptions module in cell D19

The UCM contains four types of wells: 

· Public Supply Wells - Wells used by municipalities and other water suppliers to supply 